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Parts List

A x1| B . C @xl D Nél E X2
Mirror Support Mirror Table Top Table Leg Drawer
F 72 X1 G ~ x2 | H x4| I —~X1|] X2
— =
| ° oo r=
Table Rear Table Side Table Corner/Leg Support Table Front Drawer Front
K S x4 | L x2 | M x2| N x2| 0 x1
Drawer side Drawer Rear Drawer Base Drawer Runner Table Middle Support
P % x1| Q % x1| R %%xl S /xl T X1
I/
Table Side Table Side Mirror Support Mirror Support Back Panel
x8| 2 a\xZ 4 x8 |5 X2
3pcs %
Hex Screw Drawer Runner Locking Screw Screw 3x30mm
6 X2 |7 x19 9 x16 |10 x16
Q\
©@ v ,
Drawer Handle Screw 4x35mm Screw 3x25mm Screw 4x18mm
11 S X2 | 12 S x4 14 x1 |15 x1
Gasket Sticker @x15mm Foot pad 20x20mm Cloth strip Screw 3x12mm

Screw 4x40mm

17 x1

Expansion

screw

18X2

Pad

L—

‘mm 10‘ zo‘ 30‘ 40‘ su‘ su‘ 7u‘ Eu‘ 90‘ mu‘ nu‘ uu‘ 130‘ I4U‘ 15u‘
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